

Adults		Peds
Intubation:		
ETT Size:	Male 7.5-8.5 Female 6.5-7.5	<1y 3.0-4.0 1y-4 (age/5)
ETT Length:	Oral 22cm Nasal 21cm	12 + (age / 2) 15 + (age / 2)
Initial Ventilator Settings:		
Basic Settings:	FIO2 1.0 PEEP 10-12 RR 12-20 IE 1.2 Trigger -2 to 5	1.0 8-10 Appropriate for age 1.2 -2 to 5
Pressure Control:	set PIPAK monitor TVT	<30 cm H2O 6-8 ml/kg IBW
Volume Control:	set TVT monitor PPLAT	6-8 ml/kg IBW -<30 cm H2O
Hypovolaemic Shock:		
Windows of Perfusion:		CRT UO CBF Lactate
Fluid Bolus:	250-500 ml	10-20 ml/kg
Monitor:		BP Passive Leg Raise
Minimum MAP Values:		
Young:	60-80 mmHg	<1m <45 mmHg
Elderly:	80 mmHg	1m-1y 50-60 mmHg 1y-60 60-80 mmHg

Resuscitation:			
Adrenalin	Every 3 - 5 min	1 mg -	10 ug/kg 0.1 mg/ml of 1:10 000 1 mg in 9 ml N/Saline
Amiodarone	Stable Unstable	150 mg over 3min 300mg over 2 min	5 mg/kg over 3 min
Adenosine	1st Dose 2nd Dose	6 mg 12 mg	0.1 mg/kg 0.2 mg/kg
Lignocaine		1 - 1.5 mg/kg	1 mg/kg
NaHCO3 8.4%	mg/L = ml	50 ml	1 - 2 mEq/kg diluted
CaCl 10%	Over 10 min	10 ml	2 mEq/kg
Dextrose 50%		50 ml	1 mEq/kg diluted

Defibrillation:				
Pulseless	VF	120 - 200 J	4 J/kg	
	VT	120 - 200 J	4 J/kg	
Synchronised Cardioversion:				
Features of Unstable Tachy:		Altered Mental State		
		Hypotension		
		Shock		
		Ischemic Chest Pain		
		Acute Heart Failure		
SVT/Af/abt		50 - 100 J	1st: 0.5 J/kg	
AF		120 - 200 J	2nd: 1 J/kg	
VT		200 J	3rd: 2 J/kg	

AntiArrhythmics:			
Adenosine	1st Dose	6 mg	0.1 mg/kg
	2nd Dose	12 mg	0.2 mg/kg
Amiodarone		300 mg over 3 min	5 mg/kg over 3 min
Atropine		0.5 mg	0.2 mg/kg
			Min: 0.1 mg Max: 0.5 mg
Esmolol			500 ug/kg over 1 min
Lignocaine		0.5 - 1.5 mg/kg	1 mg/kg
MgSO ₄		1 - 2 g over 20 min	25 - 50 mg/kg over 20 min

Cardiovascular Drugs:			
Amiloride	(Morvoss)	5 - 10 mg PO QD	0.05 - 0.2 mg/kg PO QD
Captopril	Cardiac Failure	6.25 - 12.5 mg PO BID	0.1 mg/kg b.i.d PO
	Hypertensive	12.5 - 25 mg PO b.i.d	Mac: 2 mg/kg
Perindopril (Coverity)	Cardiac Failure	2 - 4 mg PO QD	0.1 mg/kg/d PO
	Hypertensive	4.8 mg PO QD	
Enalapril (Renitek)		5.0 mg PO QD	0.1-0.5 mg/kg/day PO daily
Digoxin	Load	0.5 - 1 mg PO QD	15 ug/kg STAT
	Maintenance	in 3 divided doses	then 5ug/kg after 6 hrs
		0.625 - 0.5 mg/day PO	3 - 5ug/kg 12hrly PO
Doxazosin (Cardura)		1 - 8 mg day PO	0.02 - 0.1 mg/kg QD PO
Esmolol		0.5 mg/kg IV STAT	0.5 mg/kg IV
		50 - 300 ug/kg/min	25 - 300 ug/kg/min
Propranolol		20 - 40 mg PO 12hrly	PO QD - 0.5 mg/kg - 12 hrly IV 0.01 - 0.2 mg/kg over 10 min
		-	Mac: 5mg
Carvedilol	Cardiac Failure	3.125 mg PO 12 hrly	0.05 mg/kg PO 12 hrly
	Hypertensive	12.5 - 50 mg PO QD	Mac: 0.8 mg/kg
Atenolol (Tenormin)		25 - 100 mg PO QD	0.5 - 1 mg/kg PO QD
Labetalol	Load	0.2 - 1 mg/kg Titrated 10 min	0.25-0.5 mg/kg/dose IV
	Maintenance	0.25 - 2 mg/kg/hr	0.25 - 3 mg/kg/hr
Methyldopa		250-600 mg PO 12 hrly	3mg/kg PO QD 12 hrly
Hydralazine		20-25 mg PO QD	0.4-1.5 mg/kg 6-8 hrly PO
Hydrochlorothiazide (Ridgid)		12.5 - 25 mg PO 12 PO	1 - 1.5 mg/kg 12 - 24 hrly PO
indapamide		2.5 - 5 mg day PO	-
Amlasepe	(Actilyse)	15 mg IV STAT	-
		then 30 mg IV over 30 min	-
		then 35 mg over 1 hr	-
Tenecteplase (Zincor)	(Mylase)	100 ug/kg (30-50 mg) IV bolus	-
		45mins delay	-

Diuretics:		
Acetazolamide	250 - 500 mg/day PO/IV	5 mg/kg 8 hly PO
Furosemide	5-40 mg/dose IV higher if needed	0.5-1 mg/kg q 6-24 hly IV
Mannitol	0.5-2 g/kg/dose IV	0.5-1 mg/kg IV over 30 min
Spirinolactone	25-100 mg daily PO	0 - 10 kg: 4-25 mg/dose 12 hly 11 - 20 kg: 12.5 mg/dose 12 hly 21-40 kg: 25 mg/dose 12 hly > 40 kg: 25 mg/dose 8 hly

Muscle Relaxants:			
Suxamethonium	1 mg/kg/dose IV	Neonates: Children:	1.5 mg/kg/dose IV 1-2 mg/kg/dose IV
Atracurium	0.5 mg/kg/dose IV then 0.1 mg/kg/dose IV		
Rocuronium	Intubation: 0.6-1 mg/kg/dose IV Maintenance: 0.15 mg/kg IV		Intubation: 0.6-1.2 mg/kg/dose IV
Cisatracurium	Load: Initial: 0.15 mg/kg IV		
Mivacurium	Maintenance: 0.06-0.18 mg/kg/hr IV Load: 0.07-0.15 mg/kg IV Maintenance: 8-10 µg/kg/min IV		1-10 µg/kg/min IV 0.15 mg/kg IV 0.1 mg/kg/hr IV

STEROIDS:			
Hydrocortisone		0.5-1 mg/kg/dose IV q4hrly	1-2 mg/kg/dose IV q6hrly
Methylprednisolone		10-40 mg IV/12 hrly	0.5-1 mg/kg IV/12 hrly
		Pulse 30 mg/kg IV stat	
Dexamethasone		4-10 mg qd 6-12 hrly	0.5-1 mg/kg/day IV q 24hrs
Prednisone		5-60 mg PO	0.5-2 mg/kg PO
		OD or Div doses	
Fludrocortisone	CAH	-	50 - 300 ug PO daily

HYPERKALAEMIA:		Adults	Paeds
		Stop Potassium Containing Drugs or Solutions	
Levels	ALWAYS Repeat If High	> 5.5 mmol/l	Neonates < 5.5 mmol/l
10.1 Calcium Chloride		10 ml IV slowly	0.2 mg/kg dose slowly IV
10.2 Calcium Gluconate		10 ml IV slowly	0.5 mg/kg dose slowly IV
Sabunum		N/A	4 ug/kg IV over 20 min
Inhalant with dextrose		Actrapid 10 IU STAT 20-50 ml 50% D/W IV	Actrapid 0.1 ug/kg IV stat 2 mg 25% D/W IV
Dialysis		If intractable	
Kayexalate	Chronic	30 g PR 6x/ly	1-2 g/kg PR 6x/ly

ELECTROLYTE REPLACEMENT:			
Potassium Chloride	6.75 mEq/Lb	27 mEq (4 tabs) pHGT PRN	3.5 mEq (0.5 tab) pHGT PRN
Potassium	20 mmol/10 ml (2:1)	20 mmol IV in 200ml N/Saline Run at 55 ml/hr	3-6 mmol/kg/day IV Max: 0.3 mmol/kg/hr
Phosphate	KPO4	20-40 mmol IV into maintenance -	0.16-0.24 mmol/kg/hr Rate limit by K dose
Magnesium	MgSO4	1-2 g IV into maintenance	25-50 mg/kg/dose IV slow infusion
MiniPuriChlor		40 ml PO	1 mEq/kg PO 6-12 hrly
	600 mg/s (3 mmol)	1-2 tabs PO q 6h	

ATT	0.00 mg / 0.5 ml (0.00 mg/ml)	0.5 ml (0.00 mg/ml)	0.00 mg / 0.5 ml (0.00 mg/ml)
BLOOD PRODUCTS:			
Albumed 20%		N/A	0.25-5 ml/kg over 24 hrs.
Human anti tetanus IG	ATT	0.5 ml IM	
FFP		As indicated	20 ml/kg/dose IV
Platelets		As indicated	20 ml/kg/dose IV
Packed cells		As indicated	ml = (Desired Hb - Actual Hb) x wt x 8
Whole blood		As indicated	ml = (Desired Hb - Actual Hb) x wt x 8

FLUIDS & NUTRITION:		0-10 kg: 4 mL/kg/hr	<10 kg: 100 mL/ml/day
Maintenance	Most ICU pts require only 60-80% of maintenance	11-20 kg: 60 + 1 (wt - 10)	10-20 kg: 1000 + 50mL/kg/day
Rehydration	D/W consultant	Crystalloid 200-500 mL	>20 kg: 1500 + 25mL/kg/day
Enteral feeds		As per dietician	Crystalloid 20 mg/kg
TPN		As per dietician	As per dietician
Vitamin A		10 000 - 50 000 IU/d	100 000-200 000 IU/d PO
Thiamine	Vit B1	100 mg od	5-10 mg/kg/d PO
Pyridoxine		Prophylactic 25mg daily	2-8 mg/kg/d PO
Vitamin D	Nutritional:	2000-5000 IU od PO	4000-40000 IU od PO
1 α Vit D	Renal:	20000 IU/d PO	4000-50000 IU od PO
Vitamin K		1-5 mg daily	0.25-1 mg 3 times a week
		5-10 mg/dose IM/IV	2.5-10 mg/dose IM/IV
VITAMINS & SUPPLEMENTS:		<1 Y	>1 Y
Multivitamin Syrup	MVT	10 ml od PO	10 ml 12 hly PO
Ascorbic Acid	VIT A	100 000 IU od PO	200 000 IU od PO
Tocopherol	VIT E	200 mg od PO	200 mg 12 hly PO
Zinc Acetate	VIT C		100 IU od PO
Folate	Zn	3 mg/kg/d (Max: 55 mg)	4 mg/kg/d (Max: 110 mg)
Elemental Iron	Fe	1 mg/d od Alternate days	4 mg/kg/d

Infusions:		
Inotropes:		
Adrenalin	0.05 - 1.0	ug/kg/min
Dobutamine	5 - 20	ug/kg/min
Noradrenalin	0.05 - 1.0	ug/kg/min
Phenylephrine	0.5 - 5.0	ug/kg/min
CaCl 10%	-	0.02 - 0.08 ml/kg/hr

Other:			
Alteplase		15 mg stat 30 mg over 30 min 25 mg over 1 hr	- - -
Amphotrylin	Load	5 mg/kg over 30 min	6mg/kg over 30min
	Maintenance	0.5 mg/kg/hr	0.5 i mg/kg/hr
Amiodarone	Load	300 mg over 30min	5 mg/kg over 30min
	Maintenance	900 mg over 24hrs	5-15 ug/kg/min
Atropine			0.02 - 0.1 mg/kg/hr
Dedetomidine	Load	1 mg/kg over 10min	
	Maintenance		0.2 - 0.7 ug/kg/hr
Esmolol		50-300 ug/kg/min	25-300 ug/kg/min
Fentanyl		1-2 ug/kg/hr	0.5-2 ug/kg/hr
Furosemide		1-10 mg/kg/hr	0.1-0.4 mg/kg/hr
Glycopyrrolate		0.01-0.1 mg/kg/hr	0.01-0.08 mg/kg/hr
Heparin			10 ku/kg/hr
Insulin			0.1u/kg/hr
Ketamine		15- 30 ug/kg/min	5- 40 ug/kg/min
Labelitol		0.25- 2 mg/kg/hr	0.25- 3 mg/kg/hr
Lignocaine			20- 50 ug/kg/min
Lenzagan		0.1- 1 mg/kg/hr	0.1- 2 mg/kg/hr
MgSO ₄		10- 50 mg/kg/hr	30 mg/kg/hr
Mannitol		0.25 to 2 g/kg over 60 min	0.5 to 1 g/kg over 60min
Milrinone	Load		50 ug/kg over 10min
	Maintenance	0.37- 0.75 ug/kg/min	0.25- 0.75 ug/kg/min
Nitroglycerin		10- 50 ug/min	0.5- 5 ug/kg/min
Polygam		0.4 g/kg/day	1g/kg/day for 2 days
PIEI			0.01- 0.06 ug/kg/min
Pentazocine	Load	40- 80 mg over 20min	1 mg/kg over 20min
	Maintenance	40 mg/day	1- 2 mg/kg/day
Propofol		25- 50 ug/kg/min (Max: 100)	25- 50 ug/kg/min
Subalutem	Load	3- 20 mg/kg	10 ug/kg over 10min
	Maintenance	1- 5 ug/kg/hr	1- 5 ug/kg/hr
NaHCO ₃ 8.5%		1- 5 mEq/kg	1- 2 mEq/kg (Max: 8mEq/kg/day)
Ocreotide	Load	50 ug over 30 min	1 ug/kg over 3 min
	Maintenance	25 ug/hr for 5 days	1- 5 ug/kg/hr

Epilepsy:			
Lorazepam	(Ativan)	4 mg over 2 - 5 min Rpt dose in 10 min	0.05 - 0.2 mg/kg over 2 - 5 min
Chonazepam	(Rivotril)	1 - 2 mg Max: 3 dosages	0.1 - 0.2 mg/kg 0.1 - 0.2 mg/kg
Diazepam		10 mg Max: 3 dosages	0.1 - 0.4 mg/kg Max: 10 mg
Midazolam	Load	-	0.1 - 0.2 mg/kg
Maintenance		-	2 - 36 ug/kg/min
Phenytoin	Load	15 - 20 mg/kg over 30 min	(Max: 1.5 g)
Maintenance		100 - 200 mg 8 hrly	5 - 10 mg/kg/day
Valproate	Load	25 mg/kg over 1hr	20 - 40 mg/kg over 1hr
Maintenance		3 - 6 mg/kg/min	1 - 5 mg/kg
Thiopentone	Load	2 - 3 mg/kg	2 - 5 mg/kg slowly IV
Maintenance		1 - 5 mg/kg/hr (Watch BP)	
Paraldehyde		-	0.3 mL/kg PR mixed with oil (1:1)
Propofol	Load	1 - 2 mg/kg	
Maintenance		1 - 15 mg/kg/hr	25 - 50 ug/kg/min
Phenobarbitone	Load	-	20 mg/kg
Maintenance		-	2 - 4 mg/kg/day
Ketamine	Load	-	7 mg/kg
Maintenance		-	10 - 50 ug/kg/min
Levetiracetam (Keppra)	Load	-	50 mg/kg over 10min
Maintenance		-	15 - 50 mg/kg/hr due to 12 hrly

[illegible]

Antimicrobial:	Adults		Peeds	
	Renal Adjusted Dose: RA			
Acyclovir	RA	10 - 15 mg/kg IVi 8 hly		
Amikacin	RA	20 mg/kg IVi dly		
Artisanate		2.4 mg/kg 0.12, 24 hrs then once dly		
Amoxicillin		1 - 2 g IVi 6 hly	50 mg/kg IVi 6 hly	
Amoxicillin/Clavulanate	(Augmentin) (1g/200mg)	1 - 2 g IVi 8 hly	25 - 50 mg/kg IVi 8 hly	
Amphotericin B		1.2 mg IVi 6 hly	50 mg/kg IVi 6 hly	
Amphotericin B		1 - 1.5 mg/kg daily over 6 hrs		
Azithromycin		500 mg dly	20 mg/kg IV OD	
Aztreonam		1 - 2 g IVi 8 hly	30 - 50 mg/kg IVi 8 hly	
Benzathine Penicillin		2.4 MU IM Stat	500 MU/kg IMI Stat	
Gasipfan		70 mg over 1 hr	70mg/m ² (Max: 20mg)	
	Maintenance	50 mg over 1 hr OD	50mg/m ² (Max: 50mg)	
Cefazolin	RA	Prophylaxis only	15 - 50 mg/kg IVi (Max: 1 g)	
Cefepime	RA	1 - 2 g IVi 8 - 12 hly	25 - 50 mg/kg IVi 8 - 12 hly	
Cefepime	RA	1 - 2 g IVi 8 hly	25 - 50 mg/kg IVi 6 - 8 hly	
Ceftriaxone	RA	1 - 2 g IVi 8 hly	25 - 50 mg/kg IVi 6 - 12 hly	
Ceftriaxone		1 - 2 g IVi 12 - 24 hly	25 - 50 mg/kg IVi 8 - 24 hly	
Cefuroxime		1.5 g IVi 8 hly	25 - 50 mg/kg IVi 6 - 8 hly	
Chloramphenicol		12.5 - 25 mg/kg IVi 8 hly	25 mg IVi 8 hly	
Ciprofloxacin	RA	400 mg IVi 8 hly	10 - 15mg/kg IVi 8 hly	
Cloxacillin		500 mg IVi 6 hly	7.5 - 15 mg/kg IVi 12 hly	
Clindamycin		600 mg IVi 6 hly	10 - 28 mg/kg IVi 8 hly over 1 hr	
Clarythromycin	RA	1 - 2 g IVi 4 - 6 hly	50 mg/kg IVi 8 hly	
Colistin	RA	Load 9 MU IVi 12 hly	150000/kg	
(Section 21 consent NB)		4.5 MU IVi 12 hly	150000 kg/dly (8 - 12 hly)	
Cotrimoxazole	Maintenance	10 - 20 mg/kg/day IVi 6 hly	20 mg/kg/day IVi 6 hly	
Cotrimoxazole in TCP		20 mg/kg/day IVi 6 hly	250 mg/m ²	
Cloxacillin PMP (BACTRIM)			Load: 150 mg/m ² 8 hly over 1hr	
Doxycycline		100 mg 12 hly PO	2 mg/kg PO 12 - 24 hly	
Ertapenem		1 g IVi dly	15 mg/kg IVi 12 hly	
Erythromycin		500 mg - 1 g IVi 4 hly	15 - 25 mg/kg IVi 6 hly	
Ethambutol	(4-8yrs)		15 - 25 mg/kg PO dly	
Gilsonamide	(4-6 yrs)			
Fluconazole		400 mg IVi 12 hly	12 mg/kg IVi 12 hly	
Fusidic Acid (Fucidin)		750 mg IVi 8 hly over 4 hrs	15 - 20 mg/kg IVi 8hly over 2-8 hrs	
Gasivex		5mg/kg 12 hly over 1 hr		
Gentamycin	RA	7.5 mg/kg IVi		
	Maintenance	5mg/kg IVi dly		
Imipenem	RA	500 - 1000 mg IVi 6 hly	15 - 25 mg/kg IVi 6 hly	
Isoniazid		300 mg PO dly	10 - 20 mg/kg PO dly	
Isoniazid	(Tavacit)	200 - 500mg IVi 2-6 hly	5 - 10 mg/kg IVi 12 - 24hly	
Lincosid		600 mg IVi 12 hly	20 - 40 mg/kg IVi 8 hly	
Metoprolol	RA	1 g IVi 8 hly	7.5 mg/kg IVi 8 hly	
Mertondazole		500 mg IVi 8 hly	20 - 40 mg/kg IVi 8 hly	
Moxifloxacin		1 g PO 12 hly		
		40 mg/kg/day over 1 hr	10 mg/kg/day over 1 hr	
Penicillin G	RA	1 MU = 0.6g 1 - 4 MU/dly over 1 hr	25,000 - 400,000U/kg dly IVi	
Piperacillin/Tazobactam		4.5 g IVi 6 hly (Tazocin) (18g/500mg)	50 - 75 mg/kg IVi 6 hly	
		10 - 25 mg/kg PO dly		
Prazinamide		20 mg/kg IVi over 4 hrs		
Quinine	RA	Load 600 mg IVi 8hly over 4 hrs	40 mg/kg IVi 8hly over 4 hrs	
	Maintenance	10 mg/kg IVi PO dly		
Rifampicin		400mg IVi 12hly	250 mg/m ² 12hly x 3 doses	
Tecoplanin	Maintenance	400mg IVi 12hly	250 mg/m ² dly	
Tobramycin	RA	Maintenance 7.5 mg/kg IVi dly		
Vancocin	RA	Load 15 - 20 mg/kg over 1 hr	10 - 20 mg/kg over 1 hr	
	Maintenance	2 g over 24 hrs	40 mg/kg/day over 24 hrs	
Voriconazole	Load	6 mg/kg IVi 12 hly	5 mg/kg IVi	
	Maintenance		4 - 6 mg/kg IVi	

Sedation & Pain Control:			
Midazolam			0.1 mg/kg/dose Titrated to effect
Morphine			0.1 mg/kg/dose Titrated to effect
Codiline Phosphate		15- 60 mg q 4- 6 hrly	0.5 - 1 mg/kg 4- 6 hrly
Chlorpromazine	(Largactil)	10- 12.5 mg 8 hrly	0.25- 1 mg/kg 8hrly (Max: 20mg)
Lorazepam	Load	0.02- 0.04 mg/kg	0.05 mg/kg/dose
	Maintenance	0.01 - 1 mg/kg 2 - 4 hrly	-
Diazepam			0.1 mg/kg/dose Titrated to effect
Fentanyl			1- 2 ug/kg
Ketamine			0.5 - 2 mg/kg/dose
		10 mg/kg IMI	2 - 10 mg/kg IMI
Propofol			1- 2 mg/kg
Paracetamol			15- 20 mg/kg 4- 6 hrly
Perflgan		1 g 4 hrly	15 mg/kg 4 hrly
Ibuprofen		200- 400 mg 6- 8 hrly	5- 10 mg/kg 6- 8 hrly
Bidifenazac	Mix in D/W	25- 100 mg 8- 12 hrly	0.5- 1 mg/kg 8 hrly
Indometacin			
Dexametomidine	Load		1 ug/kg over 10 min
	Maintenance		0.2 - 0.7 ug/kg/hr
Tramadol		50- 100 mg 4 to 6 hrly	1- 2 mg 4- 6 Hrly Max: 3 mg/kg/dy
	Valoron Drops		Max: 1 mg/kg 6- 8 Hrly 1 drop = 2.5 mg WT/2.5 = Number of Drops

OTHER:	
Acetylcysteine	150 mg/kg in 200ml 5% DW IV over 15 min 50 mg/kg in 500ml 5% DW IV over 4 hrs 100 mg/kg in 1000ml 5% DW IV over 16 hrs
Carbamazepine	(Tegretol) 400-1200 mg PO BID x 12 hrs 30-50 mg/kg/day PO BID x 12 hrs
Carbamazole	40-60 mg stat then daily 0.4 mg/kg PO BID x 12 hrs
Citalopram	(Cipramil) 20-40 mg daily 0.4 mg/kg PO daily
Clexane	Propylphosphate 40 mg SC QID 0.5 mg/kg/kg SC 12 hrs
DOAPP	10-20 ug Intranasally 12 hrs 5.30 ug/day Intranasally 12 hrs 1-4 ug IV 12-24 hrs 0.1-1 ug/day IV divided 12-24 hrs
Dantrolene	0.25 mg/kg/hr (Max 20 mg/kg) Loading 2.5 mg/kg over 1 hr
Etiomide	Intubation 0.2-0.3 mg/kg 0.3 mg/kg IV slowly
Fluoxetine	20-60 mg PO daily 0.25-1 mg/kg 12 hrly PO Max 60mg/day
Lagulos line	1(dropr)3mg 3-8 drops in water 8 hrs
Prochlorperazine	(Stemetil) 12.5-25 mg IV/PO 6 hrs
Phenothiazine	(Phenergan) 10-25 mg (MP) PO 6 hrs 0.125-0.5 mg/kg IM/PO 8 hrs
Pyridostigmine	60-150 mg PO 12 hrs 1-3 mg/kg daily PO 4-6 hrs
Thyroxine	(Eltroxin) 50-150 ug daily 10-15 ug/kg/day PO
Trenaxamic acid	Cardiac 10-15 mg/kg IV over 20 min then 1 mg/kg/hr x 8 hrs
	1g IV over 10 min
	Then 1g over 8 hrs
Warfarin	2.5-10 mg PO daily 0.1-0.2 mg/kg/day PO

	Check INR

		Adults	Peeds
Bereat: A/bvent: N/Saline		2 ml - 2 ml : 0	0.5 - 2 ml - 1 ml - 2ml
		1 hrly or Continuous	
Hydrocortisone		100 - 500 mg q 6 hrly	2 - 4 mg/kg 6 hrly
Salbutamol	Load		10 ug/kg over 10min
	Maintenance	3 - 20 ug/min	1 - 5 ug/kg/min
Amphotriloph	Load	5 mg/kg over 30min	6 mg/kg over 30min
	Maintenance	0.5 mg/kg/hr	0.5 - 1 mg/kg/hr
Adrenalin		1mg Salbut	0.01 mg/kg Salbut
Ketamine		15 - 30 ug/kg/min	5 - 40 ug/kg/min
MPG0s	Load	30 - 50 mg/kg over 20min	50 mg/kg over 20 min
	Maintenance	10 - 50 mg/kg/hr	50 mg/kg/hr
Drug Withdrawal and Reversal:			
Flumazenil	(Anaxoto)	0.2 mg IV 0.1 mg every 60 min	0.01 mg/kg IV Max: 0.04 mg/kg or 1 mg
Methadone		5-20 mg q 8 hrly PO 0.4 - 2 mg IV STAT	0.1 mg/kg 8-12 hrly PO 0.1 mg/kg IV STAT
Naloxone	(Naralene)	0.1 mg/kg IV STAT	Max: 2mg/dose
Glaexapam		5-10 mg PO 6-8 hrly	0.25 mg/kg/dose PO 6-8 hrly
Clonidine		75-150 ug PO	Max: 10mg 1-5 ug/kg/dose PO 8 hourly
Methylene Blue		1-2mg/kg/dose IV over 5min	
Neostigmine		0.05mg/kg/dose IV	
		Always add Glycopyrrlate (Max 5mg/dose)	
		Glycopyrrlate 0.2 mg per 1mg Neostigmine	
Haloperidol		2 - 10 mg IV/PO 8 hrly	0.01 - 0.1 mg/kg/dose IV/PO 8-12 hrly
Glaexapam		50-150 ug/kg IV	100 ug/kg IV
(BB & CCB ODs)	Maintenance	1-5 mg/hrly	0.32 ug/kg/hrly

USFUL FORMULAE:		
Inotropes:		
Adrenaline (SS) ml/hr	$\frac{\mu\text{g/kg/min} \times \text{weight} \times 60}{25}$	SS = 5mg (5 amps) in 200 ml NS
Adrenalin (DS) ml/hr	$\frac{\mu\text{g/kg/min} \times \text{weight} \times 60}{50}$	DS = 10mg (10 amps) in 200 ml NS
Adrenalin (QS) ml/hr	$\frac{\mu\text{g/kg/min} \times \text{weight} \times 60}{100}$	QS = 20 mg (20 amps) in 200 ml NS
Noradrenalin (DS) ml/hr	$\frac{\mu\text{g/kg/min} \times \text{weight} \times 60}{50}$	DS = 10mg (5 amps) in 200 ml NS
Noradrenalin (QS) ml/hr	$\frac{\mu\text{g/kg/min} \times \text{weight} \times 60}{100}$	QS = 20mg (10 amps) in 200 ml NS
Dobutamine ml/hr	$\frac{\mu\text{g/kg/min} \times \text{weight} \times 60}{1250}$	250mg in 200ml NS
Dopamine ml/hr	$\frac{\mu\text{g/kg/min} \times \text{weight} \times 60}{1000}$	200mg in 200 ml NS
Phenylephrine ml/hr	$\frac{\mu\text{g/kg/min} \times \text{weight} \times 60}{25}$	SS = 5mg (1/2 amp) in 200 ml NS

Ventilation:	
Oxygen Gradient : (AaDO_2)	$\text{FiO}_2 \times (\text{Patm} - \text{PH}_2\text{O}) - (\text{PaCO}_2/\text{RQ}) - \text{PaO}_2$ $(\text{FiO}_2 \times 580) - (\text{PaCO}_2/0.8) - \text{PaO}_2$
Oxygenation Index : (OI)	$\frac{(\text{Paw} \times \text{FiO}_2^3)}{\text{PaO}_2}$

Arterial O_2 Content : (CaO_2)	$(Hb \times \%Sat \times 1.36) + (PaO_2 \times 0.003) = \text{ml/100ml blood}$
O_2 Delivery : (DO_2)	$CaO_2 \times CO \times 10 = \text{ml/min}$

O₂ Consumption : (VO₂)	$\text{CO} \times (\text{CaO}_2 - \text{CvO}_2) \times 10 = \text{ml/min}$
Predicted PaO₂: (at 1763m)	$\text{PaO}_2 = 75 - (\text{age} - 25\text{yrs})$

Haemodynamics	
Cardiac output : (CO)	$HR \times SV$ $SV = EDV-ESV$
Cardiac Index : (CI)	CO/BSA $BSA = \text{Body Surface Area}$

Mean arterial Blood Pressure : (MAP)	Diastolic + 1/3 (Systolic - Diastolic) or (2(Diastolic) + Systolic)/3
Systemic vascular resistance : (SVR)	$\frac{(MAP-RAP) \times 79.9}{CO}$ RAP = Right Atrial Pressure

Metabolic		
FeNa :	$\frac{\text{Urinary Na/Serum Na}}{\text{Urinary Cr/Serum Cr}} \times 100$	
Anion Gap : (AG)	$(\text{Na} + \text{K}) - (\text{HCO}_3 + \text{Cl})$	$\text{N} = 12 \text{ mEq/l (+/- 4)}$

Creatinine Clearance: (Ccr)	$\frac{U_{\text{Creat}} \times U_{\text{flow}}}{P_{\text{Creat}}}$	N = 100 - 120 ml/min
Serum Osmolarity : (s-Osmo)	2(Na) + Glucose + Urea	N = 285 - 295 mOsm/l

Mg to mEq :	$\text{mEq/l} = \text{mg/l divided equivalent wt}$ $\text{Eq wt} = \text{atomic wt/valence}$
Body Surface Area:	$\sqrt{(\text{height (cm)} \times \text{weight (cm)})/3600}$

DRUG LEVELS:		
Correlate with NHLS Ref Ranges	Levels:	Timing of sample:
Amikacin	Trough = 7-14 umol/L Peak = 43-60 umol/L	30 to 5 min before dose is due 1 hr after dose is administered
Aminophylline	56-111 umol/l	Random
Carbamazepine	17-51 umol/L	Random

Digoxin	1.0-2.5 nmol/L	6 hrs after dose is administered
Phenytoin	40-80 umol/L	Random
Sodium valproate	Therap: 350 - 700 umol/L	Random
Gentamycin & Tobramycin	Trough = 4.2 - 8.4 umol/L Peak = 16.7 - 20.9 umol/L	30 to 5 min before dose is due 1 hr after dose is administered
Vancomycin	Maintain trough > 6.9 umol/L Peak = 16.7, 20.9 umol/L	30 to 5 min before dose is due

Anti Xa levels	See lab ref range	4-6 hrs after dose
----------------	-------------------	--------------------